
 

 

 

 

 

 

 

 

 

To 

Business Lolland-Falster 

 

Document type 

Report 

 

Date 

June 2025 

 

 

 
 

TETRAS – Pilot 1 
Water reclamation from landbased 

RAS-plant 

 
 

 



Rambøll Danmark A/S 

CVR NR. 35128417 

 

Medlem af FRI 

 

 

 

 

 

 

 

  Version 2   

 

Rambøll 

Sverigesgade 3 TV 

5000 Odense C 

 

T +45 5161 1000 

https://dk.ramboll.com 

 

 

 

 

 

TETRAS – Pilot 1 
Water reclamation from landbased RAS-plant 

 

 
Project Name TETRAS 1 – Water reclamation from landbased RAS-plant 

Project No. 1100056488 

Modtager Business Lolland Falster 

Document type Report 

Version 2  

Date 18. June 2025  

Prepared by Sylvie Braekevelt, Mie Højborg Thomsen, Caroline E. Flyger, Anita Rye Ot-
[...]
FiskerForum: https://fiskerforum.dk/19-000-kvadratmeter-stort-lakseanlaeg-i-skagen-tager-

form/ 

VEJ nr. 9810. (2006). Vejledning om tilslutning af industrispildevand til offentlige spildevandsanlæg.  

Zhou, T. e. (2011). Treatment of organics in reverse osmosis concentrate from a municipal 

wastewater reclamation plant: Feasibility test of advanced oxidation processes with/without 

pretreatmeng. Chemical Engineering Journal, 166(3): p. 932-939. 

 

 

 

  



Rambøll – TETRAS – Pilot 1 

 

   Version 2   

 Page 45 of 51 

 

Appendix 1 

 Process Specification - TETRAS 
 

  



 

 

Confidential

 

 

  

PROCESS SPECIFICATION 
 

Design and operation of a pilot test and costing of a 

future full-scale plant for reclamation of wastewater 

from a land-based RAS plant. 

 
 



 

 

 

2/12   
 

Confidential

 
  

Project Name TETRAS 1 – Water reclamation from landbased RAS-plant 

Project No. 1100056488 

Document type Process Specification  

Version 1 

Date 02-05-2024 

Prepared by jsbo, sybt, awer 

Checked by mhtn 

Approved by mhtn 

  

  

  



 

 

 

3/12   
 

Confidential

Table of contents 

1. BACKGROUND .................................................................................................................... 4 
2. INTRODUCTION ................................................................................................................. 4 
3. DELIVERABLE 1: BATCH PILOT TEST.................................................................................. 6 
3.1 FEED WATER CONDITIONS & QUALITY .................................................................................. 6 
3.2 PROCESS SOLUTION AND EXPECTED PERFORMANCE .............................................................. 8 
3.3 DELIVERABLES ................................................................................................................... 9 
3.4 INFORMATION REQUIRED IN PROPOSAL ................................................................................ 9 
4. DELIVERABLE 2: COSTING OF FULL-SCALE WRF .............................................................. 10 
4.1 FEED WATER CONDITIONS & QUALITY ................................................................................ 10 
4.2 PROCESS SOLUTION AND EXPECTED PERFORMANCE ............................................................ 11 
4.3 DELIVERABLES ................................................................................................................. 12 
4.4 INFORMATION REQUIRED IN PROPOSAL .............................................................................. 12 
5. BUDGET ........................................................................................................................... 12 
 

  



 

 

 

4/12   
 

Confidential

1. BACKGROUND 

Business Lolland-Falster (BLF) is project partner on the Interreg Baltic Sea Region (BSR) project 

'TETRAS' (Technology Transfer for Thriving Recirculating Aquaculture Systems in the Baltic Sea Region) 

with partner participation from Denmark, Germany, Estonia, Poland, and Lead Partner from Lithuania, 

see Figure 1.  

 

 

Figure 1 - Countries and projects participating in the TETRAS consortium. 

 

The project started in January 2023 and ends in December 2025, and has an overall budget of €2.96 

million EUR. The TETRAS project uses innovative pilots to lead the way for sustainable aquaculture in 

the BSR. The project consists of four pilots of which this project is the first one. 

The pilot is made in cooperation with BLF and investigates the possibility of using the wastewater from a 

land based Recirculating Aquaculture System (RAS) saltwater plant as technical water for other 

industries such as concrete casting and electrolysis in connection with the production of green fuels 

(P2X). This will be achieved by purifying the wastewater with membrane filtration methods. 

 

Ramboll’s responsibility in this project is to prepare a design of a water reuse plant that treats the RAS 

plant effluent to drinking water quality, and to demonstrate this process by conducting a pilot test. The 

pilot will be the basis for a full-scale Wastewater Reclamation Facility (WRF). The data will be available 

for all partners in the TETRAS project, making it highly relevant for all future RAS plants in the BSR.  

 

2. INTRODUCTION 

The interest for land-based saltwater RAS systems is growing, as it enables a controlled environment, 

both with respect to the process and the waste and wastewater produced. 

 

In a saltwater RAS plant, pretreated seawater is used as process water to cultivate the fish. The process 

water is to a large extent recirculated inside the plant, while a part of the process water is removed 

from the system and taken out as wastewater. A salmon RAS plant with a production capacity of 5.000 



 

 

 

5/12   
 

Confidential

tons of salmon per year generates about 2,6 million m3 wastewater per year. The exact amount varies 

with internal recirculation rate and process. If a permit can be granted, the wastewater can be treated 

to reach a quality for discharge. 

 

In Lolland-Falster, where groundwater resources are scarce, it is difficult for industries to obtain new 

permits for groundwater intake. Therefore, it is relevant to investigate the possibility of treating the 

wastewater for reuse in other industrial processes. Due to the limited amount of groundwater in Lolland-

Falster, this pilot test will be focusing on reuse of the wastewater rather than discharge to recipient, see 

Figure 2.  

Seawater 

treatment

RAS with internal 

recirculation

Wastewater 

treatment

Treatment for 

reuse

Technical water of 

drinking water 

quality for 

industrial processes

Reject

Treatment for 

discharge to 

recipient 

Seawater intake

Sludge to wwtp

Focus of this project

 

Figure 2 - Water flow diagram for land-based seawater RAS plant   

 

The large quantity of the wastewater stream makes it relevant to reclaim it as technical water for feed 

to other industries, e.q. PtX plants (feed to Ultrapure water for electrolysis) or water for cement 

production. To investigate feasibility of the RAS wastewater reclamation, a techno-economic study will 

be conducted.  

 

Ramboll reaches out to technology suppliers to  

• Conduct a batch pilot test with the purpose of evaluating performance and design parameters of 

such process (Deliverable 1). 

• Cost a full-scale plant including CAPEX and OPEX for a WRF with a capacity of treating 200 m3/h 

wastewater (Deliverable 2). 

 

The process specification’s design basis for Deliverable 1 and 2 differs slightly since the wastewater for 

testing will originate from a currently operational RAS plant with a different location and seawater 

composition than expected in Lolland-Falster. It is assumed that a plant built in Lolland-Falster will use a 

similar RAS process incl. internal water treatment and the effluent water will therefore be of similar 

quality as at Skagen Salmon. 

 

The selected process technology to be used in both the pilot test as well as the full-scale WRF cost 

model is membrane filtration, more specifically desalination by Reverse osmosis (RO). When using 

membrane technology, the feed water is divided into two streams, the permeate and the reject stream. 

To maximise water reuse and minimize water sent to municipality/discharge, the plant design should 

focus on minimizing the reject stream volume as much as possible. Hence, Ramboll is interested in 

seeing high-recovery RO processes.  

  



 

 

 

6/12   
 

Confidential

3. DELIVERABLE 1: BATCH PILOT TEST 

In this project, wastewater from the operational Skagen Salmon RAS plant will be used as basis for the 

study for the future Lolland-Falster RAS facility. At Skagen Salmon, internal RAS water treatment is 

currently followed by an additional external wastewater treatment based on denitrification and 

sedimentation before the water is discharged to recipient. Skagen Salmon treatment process is as seen 

in Figure 3. 

 

Rotary filter MBBR Polisher DeOx Ozonation
10-15%

Total of 
250-
300 l 
pr kg 
fish 
feed

Denitrification

Final sedimentation

Water

Sludge 
dewatering

Sludge

Discharge to recipient
Q= 200 m3/h

(Water sample)

Sludge to Skagen wwtp

Sludge

Internal water treatment

External wastewater treatment

Focus of this 
project

 

Figure 3 - Internal treatment in RAS and external treatment at Skagen Salmon before discharge. 

3.1 FEED WATER CONDITIONS & QUALITY 

A single sample of wastewater from Skagen Salmon has been collected at the outlet of the RAS plant 

and named: “Water sample”, see the green square in Figure 3Figure 3 - Internal treatment in RAS and 

external treatment at Skagen Salmon before discharge.Figure 3. The composition of the collected water 

sample from Skagen Salmon should be used as design basis for pilot test. The water sample is analysed 

by Eurofins and presented in Table 1, column 3. In the same table the Danish requirements for drinking 

water (maximum concentrations) for the analyzed parameters are stated in column 4.  

 

Comparing the water sample from Skagen Salmon with the quality requirements for drinking water, the 

focus species to be removed are:  

• Suspended solids 

• Nutrients (such as ammonia and phosphor) 



 

 

 

7/12   
 

Confidential

• Silicium 

• Various dissolved monovalent and bivalent ions (chloride, sulphate, calcium, potassium, 

magnesium, and sodium) 

Table 1 - Composition of Skagen Salmon wastewater compared to drinking water quality. The sample is 

from 24-01-24. The focus species to be removed are marked in bold. 

 

Component Unit 

Water sample: 
From final water 

treatment at Skagen 
Salmon 

Main objective: 
Drinking water max. 

concentrations1 

pH pH 7,6 7,0-8,5 

Temperature at pH-measurement °C 21  

Suspended solids mg/l 100  

Alkalinity, total 
mmol/

l 
6,8  

Ammonia-N µg/l 3.600 50 

Bromide (Br), filtered mg/l 35  

Chloride, filtered mg/l 12.000 250 

Fluoride, filtered mg/l 0,45 1,5 

Total phosphor µg/l 2.800  

Hydrogencarbonate mg/l 415  

Nitrate-N, filtered mg/l 0,48 50* 

Nitrit-N mg/l 0,084 0,1 

Silicium (Si) µg/l 3.400  

Sulphate, filtered mg/l 1.600 250 

Hardness, total °dH 210  

Total Nitrogen µg/l 7.400  

BI5 (with ATU) mg/l 4,9  

BI5 filtered (with ATU) mg/l 5  

COD, chemical oxygen demand mg/l 210  

DOC, dissolved organic carbon mg/l 14  

NVOC, non-volatile organic carbon mg/l 17 4 

VOC, volatile organic carbon mg/l < 0,5  

TOC, total organic carbon mg/l 17  

Aluminium (Al) µg/l 33 200 

Barium (Ba) µg/l 9,5  

Lead (Pb) µg/l < 0,2 5 

Calcium (Ca) µg/l 310.000  

Chromium (Cr) µg/l 1,4 25 

Iron (Fe) mg/l 1,8 0,2 

Potassium (K) µg/l 220.000  

Copper (Cu) µg/l 3,5 2000 

Magnesium (Mg) µg/l 680.000  

Manganese (Mn) mg/l 0,11 0,05 

Sodium (Na) µg/l 2.900.000 175.000 

Nickel (Ni) µg/l 2,4 20 

Strontium (Sr) µg/l 1.900  

Titanium (Ti) mg/l < 0,5  

1 Drikkevandsbekendtgørelsen (Drinking water declaration), Ministry of the Environment, Denmark. 



 

 

 

8/12   
 

Confidential

 

3.2 PROCESS SOLUTION AND EXPECTED PERFORMANCE 

The WRF process technology train is proposed in 

Pretreatment
Removes: 

SS

UF
Removes:

SS, bacteria, virus

RO
Removes:

Mono/multivalent ionsQ= 200 m3/h
(Full-scale WRF)

Permeate

Reject Reject

Figure 4. Membrane filtration with ultrafiltration (UF) and Reverse Osmosis (RO) will be used to treat the 

wastewater from the outlet of the RAS plant water treatment system. In the pilot test the proposed 

water treatment is to be pretreated with a suitable technique to protect UF and RO membranes 

downstream. The volume of the reject stream should be limited, and therefore the RO recovery should 

be as high as possible. Integration of a specialized high-recovery RO system will be preferred for the 

WRF.    

 

The reject stream will be further treated to limit the volume as much as possible thus less discharge to 

recipient and possibility to recover relevant resources. This further treatment of the reject stream will be 

performed later in 2024 based on results from the pilot test.  

 

 

Pretreatment
Removes: 

SS

UF
Removes:

SS, bacteria, virus

RO
Removes:

Mono/multivalent ionsQ= 200 m3/h
(Full-scale WRF)

Permeate

Reject Reject

Figure 4 - Water flow diagram of WRF proposal. 

 

The focus of the pilot test is to: 

• Achieve and test as high as possible recovery of RO filtration on saline wastewater. 

• Determine realistic design fluxes that require minimal CIP frequencies. 

• Determine concentrations in permeate for water reuse.  

• Determine concentrations in reject streams.  

 

Design requirements of the pilot is described in Table 2.  



 

 

 

9/12   
 

Confidential

 

Table 2 - Design requirements of pilot. 

Scope  Pilot plant 

Batch volume  2-10 m3 of wastewater will be available for testing (after agreement 

with Skagen Salmon). 

Feed quality  Similar water quality as “water sample” in Table 1, column 3.  

Water will be obtained from Skagen Salmon.  

Required treatment steps  • Pretreatment to sufficiently protect UF- and RO-system. 

• UF. 

• RO, as high recovery as possible.  

Required reclaimed water 

quality  

Maximum Danish drinking water concentrations. 

• See Table 1, column 4. 

Timeframe  Minimal test duration. 

 

3.3 DELIVERABLES 

The pilot test deliverable shall include: 

• Design and construction of pilot set-up. 

• Delivery to chosen location. 

• Operation of pilot incl. estimated man hours. 

• Final pilot test report with:   

o Full description and flow diagram/P&ID of test system, and key design values (e.g., 

active membrane areas). 

o Full description of testing methods, operational parameters (crossflow velocities, 

recovery rates, etc.), sampling locations and cleanings performed. 

o Set of raw data with analytical water chemistry & temperature results for feed, reject 

and permeate water, as well as online flow data of feed-, permeate and concentrate for 

the full pilot duration. 

o Pictures of process units and water samples, and important observations during testing. 

o Analysis, conclusions and full-scale recommendations based on the above and on 

additional parameters deemed relevant to prepare a full-scale design. 

 

3.4 INFORMATION REQUIRED IN PROPOSAL 

The pilot test proposal shall as a minimum include:  

• Description of pilot test setup, including:  

1. Description of system: 

a. Fully automated system or manual operation. 

b. Footprint of pilot system.  

c. Utility needs.  

2. Type of pretreatment, type of membranes for UF and RO or other technology. 

3. Expected treated water quality after UF and RO (concentrations, and removal rate, %).  

4. Estimated operating fluxes and recovery rates. 

5. Estimated wastewater volume required for testing. 

6. Equipment datasheet and/or basic process flow diagram. 

• Suggestion for location of pilot test (Pilot water source is located in Skagen).  

a) If applicable price for transportation of water.  

• Pilot test plan:  

a) Duration and earliest possible starting time of pilot testing. 



 

 

 

10/12   
 

Confidential

b) Staffing of the pilot tests and related activities. 

c) Confirmation of sampling possibility of both feed, concentrate and permeate. 

d) Sampling and analysis list planned to be performed. 

e) Confirmation of possibility to deliver minimum 30 L RO concentrate for testing activities with 

further treatment of reject stream later in the project.  

 

4. DELIVERABLE 2: COSTING OF FULL-SCALE WRF 

The costing of the full-scale WRF shall be based on the key results and design basis obtained through 

the pilot test with Skagen Salmon RAS wastewater. However, since the focus of the TETRAS project is 

the Baltic Sea Region, with coastal seawaters with lower salinities, an evaluation of the impact of 

seawater compositions near Lolland-Falster coasts on the design and costing is also requested. Costing 